
 
 

  
UNIVERSITY OF YELM 

 

December 5, 2019 
Yelm Community Center | 206 2nd Street SE | Yelm, WA  98597 

Course 
Book 

 
 
 
 

Winter Quarter, 2019 



 

This page intentionally left blank 



CONTENTS 

Course Syllabus ............................................................................................................................................................... 1 
Welcome ............................................................................................................................................................................ 2 
Yelm 101 ............................................................................................................................................................................. 4 
[...]
governments and non-government organizations. The Mayor and Council members are liaisons 
to our Regional Partners. 

Thurston Regional Planning Council 
Thurston County Solid Waste Advisory Committee 
Intercity Transit Authority 
Thurston County Emergency Services Board 
Thurston Economic Development Council 
Law and Justice Council 
Transportation Policy Board 
TCOMM 911 Administration Board 

Additionally, Yelm works in close partnerships with all the Cities and Towns in Thurston County, 
the County, Joint Base Lewis McChord, the South Sound Military & Communities  Partnership, 
the Washington Department of Transportation and other stakeholders in Yelm related projects. 



 

Page 7 

PRIORITIES & BUDGET 

START WITH A PLAN 

The Yelm Comprehensive Plan guides every action 
of City Government. While the plan projects growth 
20 years in the future, which dictates infrastructure 
planning, it also documents the community’s vision 
of how to grow and what amenities the citizens 
expect. 
The policies of the Comprehensive Plan are refined 
in Capital Facilities Plans that identify the 
improvements needed to maintain adopted levels of 
service over the upcoming 20 years and then into 
Project Lists (Capital Improvement Programs) that 
list out construction for the next 6 to 10 years.

 
Every two years, the Mayor proposes and the 
City Council adopts a biennial budget, which 
includes projects identified in the mid-range 
plans and may include staffing changes 
based on changing priorities such as 
economic development or public safety. 

Long Range Plan

20 year horizon

Comprehensive Plan

Capital Facilities Plans

Mid Range Plan

6 to 10 year horizon

Capital Improvement 
Programs

Short Range Plan/Budget

1 to 2 year horizon

Biennual budget

Department work 
programs

Comp. Plan

Capital 
Facilities

Project Lists

Budget -
Capital and 
Operating

THE RECENTLY ADOPTED 
DOWNTOWN CORRIDOR STRATEGY 

IS A GREAT EXAMPLE OF A MID-
RANGE PLAN THAT IDENTIFIES 

PROJECTS TO BE FUNDED THROUGH 
UPCOMING BUDGETS.



 

Page 8 

PLANNING FRAMEWORK 

 

BUDGET ACCORDINGLY 

The long range budget looks 6 to 10 years ahead in order to determine what revenues will be 
available to continue funding City operations as well as what capital improvement projects can 
be funded, as prioritized by the improvement plans and funding sources. 

 

Comprehensive Plan

Development 
Regulations

Operating Budget

Capital Facility 
Plans

Capital Budget

Long Range Budget

6 to 10 year horizon

Revenue Projections

Baseline Expenditure 
Projections

Short Range Budget

1 to 2 year horizon

Biennual budget

Implement plans



 

Page 9 

BUDGET FRAMEWORK 

 

REVENUE SOURCES 

About 82 percent of General Fund (which does not include the water and sewer utility funds) 
revenue comes from property and sales taxes. Other taxes, such as Business & Occupation and 
utility taxes, contribute around 6% of the total revenue, while licenses and permits contribute 
around 4%. 

 

Budget Framework

Establish Broad 
Goals

Develop Budget 
Consistent with Goals

Develop Approaches 
to Achieve Goals

Evaluate Performance 
& Adjust

Property Tax
38%

Sales Tax
44%

Property Tax

Sales Tax

Other Taxes

Licenses & Permits

Intergovernmental

Other Charges

Fines & Penalties



 

Page 10 

Clearly, it is important for the City to maintain a healthy business community as well as high 
quality developments in order to create a sustainable funding stream to serve the needs of our 
citizens.  

2019 PROPERTY TAXES 

For every $100 dollars you pay in property taxes, the City of Yelm receives $15.28.  Property taxes 
are the primary source of revenue for education in Washington State, and here $51 of every $100 
in property taxes goes to schools, $27.48 of which directly to Yelm Community Schools to fund 
operations and maintenance and building new schools, as approved by the voters. 
$13.73 goes to the SE Thurston Fire Authority for fire protection services, and $11.26 goes to 
Thurston County for general government services. Remaining property taxes go to Timberland 
Library District, the Port of Olympia, the Yelm Cemetery District, and the Thurston Public Utility 
District. 

 

Th
u
rs
to
n
 C
o
u
n
ty

1
1
.2
6
%

SE
 T
h
u
rs
to
n
 F
ir
e

1
3
.7
3
%

City of Yelm
15.28%

Yelm Community Schools
27.48%

State Schools
23.52%



 

Page 11 

 

 

2019 SALES TAXES 

The current retail sales tax rate in Yelm is 9.1%. For every dollar spent in Yelm, Washington State 
gets 6.5 cents and the City of Yelm gets less than a penny (0.84 cents). The remaining amount 
goes towards voter-approved measures such as Intercity Transit. 

 
  

$0.00

$500,000.00

$1,000,000.00

$1,500,000.00

$2,000,000.00

$2,500,000.00

$3,000,000.00

2010 2011 2012 2013 2014 2015 2016 2017 2018 2019

Total Property Tax Collected (within Yelm City limits)

Yelm Tax Collected Fire Authority Tax Collected

$1.25

$1.35

$1.45

$1.55

$1.65

$1.75

$1.85

$1.95

$2.05

2010 2011 2012 2013 2014 2015 2016 2017 2018 2019

Property Tax Rates (per $1,000 valuation)

Yelm Tax Rate Fire Authority Tax Rate

Washington State
6.5

Other
1.7

City of Yelm
0.8415



 

Page 12 

UTILITIES 

The water, sewer, and storm water utilities are primarily funded through rates (2018 example). 
Utility Rates & Charges Other Funding 

Storm Water $259,175 $5,396
Water Operations $3,269,419 $60,051

Water Construction $356,927 $577,219
Sewer Operations $2,607,744 $67,303

Sewer Construction $358,064 $97,326
In the case of the water construction fund, most of the ‘other funding’ was transfers in from 
other City funds. 

  



 

Page 13 

EXPENDITURES 

In 2018, the total expenditure by the City was $17.4 million dollars. This includes all funds but 
does not include transfers between funds or pass through funds where the City collects money 
for another entity. Examples of pass through funds include Fire and School impact fees, which 
are collected by the City on behalf of those entities to help fund capital projects for Yelm 
Community Schools and the SE Thurston Fire Authority, and State Building Code fees that are 
collected as part of building permits and then paid to the State of Washington. 

 
Of note in 2018, Yelm purchased a new City Hall which accounted for the high percentage of 
building construction for the year. 

Administration
10%

Public Safety
13%

Planning & Building
4%

Parks
3%

Street 
Construction

5%

Debt Service
24%

Building Construction
6%

Water 
Operations

9%

Water 
Construction

6%

Sewer 
Operations

11%

Sewer 
Construction

6%

General Fund
31%

Administration Public Safety

Planning & Building Parks

Other Street Construction

School Resource Officer Debt Service

Building Construction Stormwater

Water Operations Water Construction

Sewer Operations Sewer Construction



 

Page 14 

FROM PUMP TO PARK – YELM’S WATER STORY 

Yelm is home to some of the purest water in the state due to its proximity to the Nisqually River, 
in the heart of the Nisqually Watershed. The City of Yelm is a pioneer in sustainable watershed 
management with a progressive and earth-friendly approach to water mitigation. The City 
provides high quality, safe drinking water to our utility customers and ensures safe disposal and 
treatment of wastewater by using innovative strategies to provide a net ecological benefit to our 
watershed. 

 
  

Water is Pumped 
From Well 1A, 2, &  

SW 1A

Raw Water is Treated 
with Chlorine, pH is 

Adjusted

Treated Water is 
distributed to two 
500,000 gallon 
Reservoirs

Pump Station increases 
pressure for the 
Palisades West 
neighborhood

Treated water 
delivered to Residential 

and Commercial 
Customers

Wastewater enters 
STEP Tanks

Wastewater travels to 
Water Reclamation 

Facility

Wastewater treated to a 
level equal to California 

Drinking Water 
Standards

Reclaimed Water 
infiltrated into the 
aquifer & sold for 

irrigation



 

Page 15 

POTABLE WATER – THE FIRST STEP 

WELL 

The City currently owns three wells that supply the City 
with potable water. Although the historic water tower is 
decommissioned, the pump houses underneath the 
tower are home to two of the City’s three water sources. 
These two wells draw up to 1,200 gallons per minute. 
The City’s third well, SW Well 1A is the newest and 
deepest well, located near the Tahoma Terra 
neighborhood and has the capability to draw up to 
2,500 gallons per minute but this well is currently 
offline. 

PURIFICATION 

After water is pumped from the wells, it is 
then disinfected with chlorine and treated 
to balance pH before being distributed to 
the potable water reservoirs. Water is 
continually monitored and tested at each 
of the wells and at strategic points 
throughout the distribution system. 

STORAGE 

Once the water is treated, it is distributed to either 
the Baker Hill Reservoir or the water tower on Rhoton 
Road, adjacent to the Public Works building. Each 
reservoir is 500,000 gallons. 

PALISADES PUMP STATION 

Considering only one of the City’s two water 
reservoirs are suspended hundreds of feet 
above the ground, a pump station was installed 
near the intersection of State Route 507 and 
Palisades Street to increase water pressure to 
the homes in the Palisades West neighborhood.  



 

Page 16 

CONSUMPTION 

Water then runs through your meter and is available in 
your home or business. Every drop of water from the tap 
is safe for drinking, while it is more commonly used for 
laundry, showering, dishes, or flushed down a toilet. The 
City publishes an annual water report, which is available 
for review on the City website and is sent by mail to our 
utility customers. The report shows the City is continually 
within compliance standards, established by the 
Washington State Department of Health. 

FLUSH TO FIELD – CLEANING WASTEWATER 

CONSUMPTION 

Speaking of flushing, toilets account for the 
majority of water consumption in most 
households and businesses. All water that is 
flushed or flows down a drain will go into a City-
owned Septic Tank Effluent Pump (STEP) tank 
before the liquid waste, known as “black water,” 
or “influent" flows to the Water Reclamation 
Facility. 

WASTEWATER RECLAMATION PROCESS 

The Water Reclamation Facility serves as the 
wastewater treatment facility and the heart of 
the City’s reclaimed water irrigation system.  
Reclaimed water is used for irrigation of City 

parks, school sports fields, and recharging the groundwater at Cochrane Park.   
We are proud to have the first water reclamation facility, and now the oldest, facility in the state 
built in 1999. 
 

EVERY DROP OF WATER THE CITY PUMPS FROM THE 
GROUND MUST BE MEET FEDERAL AND STATE DRINKING 

WATER STANDARDS!



 

Page 17 

HOW THE WATER RECLAMATION FACILITY WORKS 

 

SEQUENCING BATCH REACTORS 

The first step of our water reclamation process is to send 
the influent through the sequential batch reactors (SBR) 
where it is oxygenated in one of three 500,000-gallon 
aeration tanks to separate the liquids from the solids. From 
the SBRs, the solids and liquids are sent in different 
directions. 

EQUALIZATION BASIN 

The liquids are sent to the equalization basin (EQ basin) 
where the liquids are stored and distributed evenly 
throughout 24-hour days.  

  



 

Page 18 

SAND FILTER 

The liquid is pumped through the sand filters to 
remove turbidity (small particles). The specialized 
sand in the filters can only be purchased from 
sources in Florida or Europe. 

CHLORINE CONTACT BASIN 

Water is pumped from the sand filter to the 
flash mixer where it is introduced with 
chlorine. The reclaimed water is then sent 
through the chlorine contact basin, where the chlorine has time to meet the demand needed 
before distribution. 

DISTRIBUTION 

From the chlorine contact basin, the liquid now meets 
the same NTU (turbidity standards) than that of 
California drinking water standards, is sent through the 
reuse water skid and distributed back into the ground 
at Cochrane Park and used to irrigate Yelm parks, Yelm 
Community Schools ballfields, or is discharged into the 
Centralia Canal. Reclaimed water can also be stored in 
a 500,000-gallon water tank, located at the facility. 

GRAVITY BELT THICKENER 

From the SBR settling phase, solids enter the waste 
cycle. Solids are pulled from the SBRs and moved 
into sludge holding tanks. A calculated amount of 
solids from the sludge holding tanks are then 
processed through the gravity belt thickener, which 
further separates liquids from the solids. The solids 
are hauled off to another facility for further 
treatment while the liquids are sent back to the SBRs 
to begin the process over again. 
  



 

Page 19 

HOW WE USE WATER 

The City pumps about 231,354,210 gallons of water per year to serve our customers. Nearly 80 
percent of all water is distributed to residential customers, while about 20 percent is used by 
commercial users and for commercial irrigation purposes, which does not include residential 
yard watering. Less than 10 percent of water pumped is lost due fire suppression and leaks.  

Our wastewater treatment plant receives about 153,149,970 gallons of wastewater annually. You 
might notice in the following graph that there is significantly more water is pumped than is 
treated. This is primarily due to residential irrigation. Water used for drinking and cooking 
accounts for the smallest percentage of water used, according got the Water Research 
Foundation. 
As part of the City’s water mitigation strategy, 20,202,762 gallons of reclaimed water are 
infiltrated into the groundwater at Cochrane Park, 23,135,421 gallons are used to irrigate City 
parks, Yelm Community Schools’ ballfields, and some is sold to the Skookumchuck Wind Farm. 
While millions of gallons are used for irrigation purposes, the majority of the reclaimed water is 
discharged to the Centralia Power Canal.  

600

1,600

2,600

3,600

4,600

5,600

6,600

7,600

8,600

9,600

2005 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017

Population Water Usage per Person (cf)



 

Page 20 

 
714.51 acre feet of water equates to filling the Yelm Community Center 316 times.  If the Community 
Center were completely filled with water, it would be enough to serve 112 households for a month. 

  

Residential

Canal & Nisqually 
River

Commercial

Irrigation

Commercial Irrigation

Infiltration

Process

0

100

200

300

400

500

600

700

800

W a t e r   P u m p e d W a t e r   S o l d I n f l o w R e c l a i m e d  
W a t e r

A
cr
e 
Fe
et



 

Page 21 

PLANNING FOR THE FUTURE 

WATER RECLAMATION FACILITY RECENT HISTORY 

2016 
A Sewer Facilities Plan was completed by 
Parametrix in 2016, which lays out three 
phases of critical infrastructure repairs to 
the Water Reclamation Facility and the 
rates to support them through 2025. Yelm 
City Council approved the plan but did not 
approve the rates to support it until the 
following year. 
2017 

The first phase of the improvements were 
completed, including the replacement of 
the obsolete supervisory control and data 
acquisition (SCADA) system, aging 
electrical systems, eliminated single points 
of failure, and replaced the booster pump 
station that distributes reclaimed water to 
customers. The total cost of these 
improvements was $1.2 million, paid for 
through the reserve fund. Council 
approved the rates to support the Sewer 

Facility Plan through 2020 and committed to revisit the rate trajectory in the same year. 
2018 
In 2018, Council approved Johnson Controls Inc. (JCI) and Kennedy Jenks to evaluate the 2016 
Sewer Facilities Plan. Following the evaluation, Kennedy Jenks recommended moving from 
ballasted sedimentation sequential batch reactors (SBR) to Membrane Biological Reactor (MBR) 
to comply with permits and growth projections. 
2019 
This year, we removed the sludge and cleaned the Equalization Basins, and a Capital Facilities 
Plan Amendment was submitted to the Department of Ecology for approval.  About the time of 